
Lake Rhodhiss Watershed 
Restoration Plan 

 
 

 
 

 
 
 

Prepared By  
Western Piedmont Council of Governments 

 
2009 



 



 



 



Lake Rhodhiss Watershed Restoration Plan                        

TABLE OF CONTENTS 

 
Acknowledgments i 
 
List Maps, Figures and Tables iii  
 
Overview/Executive Summary vii 
 
Section A   Introduction and Background 
 

1  Lake Rhodhiss A - 1 
2  Water Quality Impairment A - 1 
3  Lake Rhodhiss Watershed A - 2 
4  Upper Catawba River Basin A - 5 

 
Section B   Subwatersheds 
   

1    Bridgewater Watershed B - 3 
2    Canoe Creek Watershed  B - 5 
3    Center Morganton Watershed B - 7 
4    Hunting Creek Watershed B - 9 
5    Irish Creek Watershed B -11 
[...]
promote incentives for property owners who establish and maintain buffers along streams 

with intensive agriculture activity. Purchase conservation easement or fee-simple 

acquisition along waterways within the watershed focusing on priority subwatersheds.   

 
 
Target Audiences, Motivations, Barriers 
 
Table E-1 lists the pollutant load reduction activities proposed in the Plan, and their related target 

audiences 

 
Ornamental Plant Production 

General recommendations for ornamental plant production include: 

• Conservation Cover – permanent plant cover of the soil surface for the length of the 

crop cycle. 

• Filter Strip – a strip of grass (that can include trees) between the crop and any 

surface water source. 

• Nutrient Management - managing the amount, source, placement, form, and timing 

of nutrient application 

• Critical Area Planting – establishment of plant cover on any severely eroding site, 

including ditch banks, access roads shoulders and banks, loading areas, etc. 

• Drip Irrigation – injection liquid fertilization via watering lines 

E-12 



Lake Rhodhiss Watershed Restoration Plan 

Table E-1 Agricultural Load Reduction Activities 
 

LOAD REDUCTION ACTIVITY TARGETED 
AUDIENCE 

Restoration of unstable and eroding streams to reduce sediment 
loading (________ linear feet); 

All landowners, and 
leasers 

Revegetation of riparian areas to reduce sediment and nutrient 
inputs from crop land and pastures ( _______  linear feet); 

All landowners, and 
leasers 

Conservation tillage to reduce sediment and nutrient inputs from 
land currently cultivated with minimal field residue ( ____ acres); 

Crop growers - owners 
or leasers 

Livestock exclusion to reduce sediment inputs due to cattle access 
to streams ( _____ linear feet); 

Livestock growers 
( Zack’s Fork) 

Use of soil sampling and analysis in ornamental nursery 
growing operations to reduce unnecessary fertilization ( ___ acres); 

Ornamental Nursery 
owners or leasers 

Use of ground cover in ornamental nursery growing operations 
to reduce erosion and uptake nutrients ( ___ acres); 

Ornamental Nursery 
owners or leasers 

Use of drip irrigation in ornamental nursery growing operations 
to reduce erosion ( ___ acres); and control fertilizer application 

Ornamental Nursery 
owners or leasers 

Use of in line fertilization with drip irrigation in ornamental 
nursery growing operations to reduce erosion and minimize 
nutrient application ( ___ acres); 

Ornamental Nursery 
owners or leasers 

Proper disposal animal wastes in poultry growing operations to 
reduce nutrient loading ( ___ acres); 

Poultry Farmers owners 
or leasers 

 
Estimated Load Reductions from Agricultural Strategies 
 
 

E-13 



 



Lake Rhodhiss Watershed Restoration Plan 
 

Section F 
Point Source Strategies 

 

As documented earlier in this Plan, Lake Rhodhiss has levels of nutrients in quantities that have 

contributed to the Lake currently not meeting the water quality standards as defined by the Water 

Supply Protection Program. The input of nutrients from Non-Point Sources has been addressed in 

the Non-Agricultural and Agricultural, portion of the plan, Sections D and E respectively. 

Pollutant contributions and recommendations for reductions in discharges from Point Sources 

will be addresses in this section of the plan.  
 

Although the term Point Source could be used to describe other dischargers (see Table F-1) this 

Plan will use the term Point Source as synonymous with Waste Water Treatment Plants (WWTP) 

unless specifically specified otherwise, since our water quality impairments of concern are linked 

to nutrients and WWTPs are the key point sources of nutrients in the study area. 

 
 
Waste Water Treatment Plants 
 
 The follow 4 plants are located in the Lake Rhodhiss watershed: 

Valdese   Lake Rhodhiss  NPDES Permit NC0041696  Burke  

Lenoir  Lower Creek    NPDES Permit NC0023981 Caldwell  

Marion   Corpening Creek  NPDES Permit NC0031879  McDowell  

Morganton   Catawba River   NPDES Permit NC0026573  Burke  

 

 

 

 

 

 

 

 

 

 

F-1 



Point Source Tactics 

Table F-1:  Lake Rhodhiss Point Source Dischargers 

 

Facility NPDES No. Subbasin 

PERMITTED  
Discharge 

(MGD)  Apr. 
2001 to Mar. 

2002 

REPORTED 
Avg. Discharge 

(MGD)  Dec. 
2008 to Mar. 

2009 
Monte Carlo TP NC00048755 Lower Creek 0.0050 Not Active 
Quality Care Assisted 
Living NC0047147 Zacks Fork 0.0052 Not Reported 
Glenwood Elementary NC0067130 North Muddy Creek 0.0075* Not Active 
Park Inn International NC0040291 North Muddy Creek 0.1041 0.0014 
Harmony Estates NC0079481 North Muddy Creek 0.02* 0.0026 
Nebo Elementary NC0067148 Bridgewater 0.0075* 0.0034 
Lenoir Lake Rhodhiss 
WTP NC0044164 Smokey Creek 0.1260 0.185 
Granite Falls WTP NC0082546 North Rhodhiss 0.0441 0.0465 
Colletsville Elmentary NC0050075 Lower Johns 0.0058 0.0018 
Sealed Air Corp. NC0047627 Zacks Fork Not Reported Not Reported 
Cedar Rock CC NC0043231 Zacks Fork 0.0033 0.00462 
Green Mt Park NC0040274 Zacks Fork 0.0140 Not Reported 
Baton Elementary NC0030783 Smokey Creek Not Reported 0.00367 
NC Outward Bound NC0040754 Irish Creek Not Reported 0.000997 
Morganton WTP NC0060194 Bridgewater 0.0801 Not Reported 
Jai-Ambe Co./Super 8 
Motel NC0060208 North Muddy Creek 0.019* 0.0038 
Rocky Pass AC NC0075353 North Muddy Creek 0.0020 0.00195 
Sugar Hill Truck Stop NC0029831 North Muddy Creek 0.0015 Not Reported 
Pinnacle Rest Home NC0035157 South Muddy Creek 0.0030 0.00184 
Marion Travel Plaza NC0086428 North Muddy Creek 0.0061 0.00165 
SGL Carbon Corp. NC0005258 Silver Creek 2.4639 1.1360 
Corpening Creek WWTP NC0031879 North Muddy Creek 0.7192 0.6861 
Morganton WWTP NC0026573 Center Morganton 3.3748 3.996 
Valdese WWTP NC0041696 South Rhodhiss 4.6830 2.1466 
Lenoir WWTP NC0023981 Zacks Fork 2.0266 9.082 
TOTAL     13.6677 17.305927 

*Indicates permitted discharge;  all other values are actual discharge.  
Source:  North Carolina Division of Water Quality, Asheville Regional Office, 2009.  
Color indicates a "skewed" flow amount because of malfunctioning flow meter     
Several facilities are "Not Active" at present, and several have kept NPDES Permits but have no discharge 

 

 
 
 
 
 
 
 
 
 
 
 
 

F-2 



Lake Rhodhiss Watershed Restoration Plan 
 
 
 
 
Map F-1:  Lake Rhodhiss Watershed Treatment Plants 

Within the Lake Rhodhiss watersheds 

communities, wastewater treatment often 

takes place in onsite systems, or septic 

systems. The use of small cluster systems 

which collect and transport residential 

sewage through a network to small 

decentralized treatment systems or to a 

central community treatment plants are 

not commonly utilized in the region. 

These systems and their impacts are 

discussed under Section D Non-

Agriculture Non-Point Source of the Plan.  
 

City of Marion 
 

City of Marion is decommissioning the 

City’s Catawba River wastewater 

treatment plant. The Catawba River Plant 

was built in the 1970’s with an original 

capacity of 125,000 GPD. A second independent treatment was added in the 1980’s to double the 

plant capacity to the current 250,000 GPD permitted capacity. The City of Marion investigated 

options available to treat the130,000 GPD of “strong” effluent in currently receives at the plant. 

After a study by McGill and Associates Consulting, a determination was made to decommission 

the plant and pump the effluent into the Corpening Creek Plant. The work associated with 

installing two pumping stations and 12,000 feet of 10 inch forced main is currently underway.  

This $1,460,000 project has a scheduled completion date of May 11, 2010.  Therefore, the 

decommissioning of the Catawba River plant should occur on or before that date.  

 
 
 

F-3 



Point Source Tactics 

Corpening Creek Plant  
The plant has a 3 MGD design capacity but 

current conditions limit the plant to 1.5 

MGD treatment capacity. Corpening is 

currently treating 700,000 - 800,000 GPD. 

A $3,400,000 project  is underway to restore 

the 3 MDG treatment capacity. The plant 

will serve the ~8,000 population of Marion 

area. 

 

Lower Creek /Lenoir Plant 
The Lower Creek Facility located at 1905 

Broadland Road in Lenoir is permitted to 

treat 6 million gallons per day, and was 

upgraded in 1999 to a three-stage nutrient 

removal process.  (The Gunpowder Creek 

Facility located at 450 Pine Mountain Road in Hudson is an advanced (SBR) Sequential Batch 

Reactor plant with a permitted capacity of 2 million gallons per day.) In addition the division is 

responsible for the administration of the 

Industrial Pretreatment Program and plant 

monitoring, using a very sophisticated 

laboratory located at the Lower Creek Plant.  

This plant is also home to a national EPA award 

winning biosolids handling facility.  A total of 

fourteen certified operators and technicians 

work in this division. 

 

The Lower Creek Wastewater Treatment Plant 

currently treats, on average, about 2.7 MGD, or 

at 45% of its permitted capacity (6.0 MGD).  

The process consists of mechanical filter screen, 

two 3-MGD capacity and two 6-MGD capacity 

influent pumps.  Grit removal, using cyclonic 

F-4 



Lake Rhodhiss Watershed Restoration Plan 
 

“teacups” occurs after the pumps.  The biological process is the Krüger A2O, consisting of 

anaerobic, anoxic and oxic treatment.  The anaerobic basins convert phosphorous to a more 

treatable form.  The mixed wastewater moves into the anoxic zones, where nitrogen removal 

takes place.  From there it flows into the oxic zones (or aeration), where centrifugal blowers 

provide air.  At the end of the oxic zones, some of the aerated wastewater is pumped back to the 

anoxic zones for nutrient removal.  After settling in two one-million gallon clarifiers, the effluent 

is treated with chlorine gas for disinfection and sulfur dioxide gas for de-chlorination.  The final 

effluent is discharged into Lower Creek.    

 

Return sludge is pumped back to the anaerobic basin.  Wasted sludge is pumped into the sludge 

holding tank, which acts as a feed tank to the biosolids treatment.  The sludge is pressed out for 

thickening (belt press), and fed into the RDP lime stabilization and pasteurization system, 

producing a Class A 

biosolids, which is given 

away or distributed on 

farmlands. 

 

The last rebuild of the plant 

was completed in 1998.  

Prior to then, the WWTP 

had compliance problems 

with primarily the ammonia 

limit.  Current effluent 

limits and results are: 

 

 

 

 

 

 

 

 

 

 

F-5 



Point Source Tactics 

 
Table F-2:  WWTP Effluent Limits and Results 

PARAMETER SUMMER, 
MONTHLY 
AVG. (mg/l) 

WINTER 
MONTHLY 
AVG. (mg/l) 

SUMMER, 
WEEKLY 

AVG. 
(mg/l) 

WINTER 
WEEKLY 

AVG. 
(mg/l) 

EFFLUENT 
ANNUAL 

AVERAGE 
(JUNE 2008 – 
MAY 2009) 

WWTP 
REMOVAL 

BOD5 22 30 33 45 4.6 98.5 % 
TSS 30 30 45 45 11.2 96.4 % 
Ammonia  2.0 4.6 6.0 13.8 0.50 97.6 % 
Total N --- --- --- --- 6.48 83.0 % 

Total P --- --- --- --- 0.35 79.2 % 

 
Special Note: Currently, work is underway to potentially use treated wastewater to aide in cooling requirements in at a 

large internet server farm located in Lenoir. Implications for the water and wastewater treatment facilities could be 

enormous. 

 

Morganton Plant 
Catawba River Pollution Control Facility 

 

In early 1972 a new wastewater treatment 

facility was located on the banks of the 

Catawba River.  This facility was built with 

federal, state, and matching funds of $3 

million dollars to provide Morganton with a  

pressure swing absorption activated sludge 

plant.  Only fifteen percent of the three million 

dollars was the local government’s share. 

State and Federal funds made up the lion’s 

share of the cost.  This facility had an influent 

structure, barscreens, grit tubes, aeration 

tanks, secondary clarifiers, centrifuges, and 

chlorine contact chamber. Design flows were for 8 MGD facility.  

 

In the early 80’s a third larger secondary clarifier was added to help capture secondary solids, and 

composting was adopted as a biosolids disposal method. The limits were basically 30/30 with no 

ammonia limits at this time. 

 

F-6 



Lake Rhodhiss Watershed Restoration Plan 
 

In 1995 upgrade and expansion of this plant was needed because it basically had outlived its 

normal life expectancy.  This new facility added two new primary clarifiers, a new secondary 

clarifier and a newer larger aeration tank.  New aerated static pile compost area was incorporated 

into the new design.  The 1995 project totaled fifteen million dollars and all of the cost was paid 

by the City. 

 

 
 

With the new upgrade more stringent limits were imposed, including ammonia and tighter 

chlorine residuals, no nutrient limits however, were imposed. BOD & TSS limits are still at 30 

and the new ammonia limit is 16 mg/l.  Metal limits have fluctuated but currently cadmium and 

selenium are the only metal limits with concentrations of 15 and 52.6 micrograms/l for their 

limits respectively.   

  

With the last two permits Morganton was given a permit to treat wastewater with design flows at 

8, 10.5 or 13 MGD.  The treatment load allowed to be discharged stays the same no matter what 

the flow limit is.  That is, the greater the flow the lower the allowable  concentration can be, so as 

to maintain number of pounds discharged to the receiving stream. 

 

F-7 



Point Source Tactics 

Lake Rhodhiss Plant/Valdese 

 
The Town of Valdese operates the Lake 

Rhodhiss Wastewater Treatment Facility, a 

7.5 MGD plant, to service the eastern region 

of Burke County. Wastewater from Burke 

County, Connelly Springs, Drexel, 

Rutherford College, Valdese, and some of 

Hildebran flows to the treatment facility. 

The facility is staffed by ten employees. 

 

Plant was built in 1981 with grants and 

currently serves 6,000 people from Valdese, 

Rutherford College, Drexel and part of 

Burke County.  The plant is permitted to 

treat 7.5 MGD. The plant staff consists of 10 people who are responsible for industrial pre-

treatment, compost operations, four pump stations and jointly work with the County on two other 

pump stations.  

 

The Valdese plant went through 

a small upgrade in 2001 by 

adding new bar screens, VFD’s 

for influent pumps #1 and #2, 

one rebuilt centrifuge, new 

controls for both centrifuges, a 

sulfur dioxide building and the 

necessary piping to feed sulfur 

dioxide to the system.  

Valdese achieves beneficial 

reuse of biosolids through composting. All solids that are removed from the waste stream are 

dewatered and mixed with woodchips. The woodchips come from limbs and trees that the Town 

picks up from the residents. The woodchips and biosolids are mixed together. The compost is 

F-8 



Lake Rhodhiss Watershed Restoration Plan 
 

given away, free of charge to the public. Many landscapers and mulch yards take large quantities 

of the compost. 

 

Plant Comparisons 
The following section compiles information found in the Daily Monitoring Reports (DMRs) 

submitted to DENR as part of the NPDES license requirements for each permitee.  DMR data is 

from 1994 up to 2008.  The data is presented in a graphical way to better indicate changes over 

this time period in plant operation and to allow for comparisons.  

 
Figure F-1:  WWTP Annual Discharge 

WWTP Annual Discharge (Million Gallons), 1994-2008

0

500

1,000

1,500

2,000

2,500

3,000

3,500

4,000

19
94

19
95

19
96

19
97

19
98

19
99

20
00

20
01

20
02

20
03

20
04

20
05

20
06

20
07

20
08

D
is

ch
ar

ge
 (

M
ill

io
n 

G
al

lo
ns

)

Corpening Creek Lenoir Morganton Valdese

Source: NC Division of Water Quality, Asheville Office.  
It should be noted that by comparing current discharge to permitted discharges that each plant is 
operating near 50% capacity. 
 
The next several figures compare raw nutrient loads contributed by the four WWTP.  
 
 
 
 
 
 
 
 

F-9 



Point Source Tactics 

 
Figure F-2:  Annual Phosphrus WWTP Loading 

 
 
To better compare plants that treat different volumes of effluent and to get a relative 
understanding of efficiency, we divided the discharge rate by the nutrient load in the next several 
charts. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Annual Phosphorous WWTP Loading (Kilograms), 1994-2008

0

10,000

20,000

30,000

40,000

50,000

60,000

19
94

19
95

19
96

19
97

19
98

19
99

20
00

20
01

20
02

20
03

20
04

20
05

20
06

20
07

20
08

P
ho

sp
ho

ro
us

 L
oa

di
ng

 (
kg

/y
r)

Corpening Creek Lenoir Morganton Valdese

Source: NC Division of Water Quality, Asheville Office.

F-10 



Lake Rhodhiss Watershed Restoration Plan 
 
Figure F-3:  Annual WWTP Nitrogen Load 

 
 

igure F-4:  Annual WWTP Phosphrus Load 

 
 

 

Annual WWTP Nitrogen Load (Kilograms) per Million Gallons 
of Discharge, 1994-2008

0

20

40

60

80

100

120

19
94

19
95

19
96

19
97

19
98

19
99

20
00

20
01

20
02

20
03

20
04

20
05

20
06

20
07

20
08

N
itr

og
re

n 
Lo

ad
 (

kg
)/

M
ill

io
n 

G
al

lo
ns

 
D

is
ch

ar
ge

Corpening Creek Lenoir Morganton Valdese

Source: NC Division of Water Quality, Asheville Office.

Annual WWTP Phosphorus Load (Kilograms) per Million 
Gallons of Discharge, 1994-2008

0

5

10

15

20

25

30

19
94

19
95

19
96

19
97

19
98

19
99

20
00

20
01

20
02

20
03

20
04

20
05

20
06

20
07

20
08

P
ho

sp
ho

ro
us

 L
oa

d 
(k

g)
/M

ill
io

n 
G

al
lo

ns
 

D
is

ch
ar

ge

Corpening Creek Lenoir Morganton Valdese

Source: NC Division of Water Quality, Asheville Office. 

F
 
 

F-11 



Point Source Tactics Point Source Tactics 

F-12 

  Monthly Nutrient Analysis from Wastewater Treatment Plants Discharging into the Rhodhiss Basin 
 
Table F-3:

TP
(mg/l)

Total 
Nitrogen

(mg/l)

TP
(mg/l)

Total 
Nitrogen

(mg/l)

TP
(mg/l)

Total 
Nitrogen

(mg/l)

TP
(mg/l)

Total 
Nitrogen

(mg/l)

Apr-07 2.85 9.65 2.14 11.30 0.99 22.80 1.26 5.20

May-07 3.35 6.57 2.62 17.80 2.96 8.50 0.40 1.70

Jun-07 3.15 6.65 3.00 10.70 3.20 3.31 2.62 4.80

Jul-07 3.53 8.57 3.55 13.40 4.50 2.99 4.61 5.20

Aug-07 3.67 3.43 3.31 15.68 0.20 5.99 0.56 0.64

Sep-07 3.13 8.09 1.97 7.52 0.75 4.06 0.32 1.70

Oct-07 2.53 7.69 2.86 9.20 0.60 3.61 1.30 5.50

Nov-07 4.20 2.64 3.37 13.00 0.78 5.17 0.78 9.35

Dec-07 2.48 5.32 3.60 19.20 0.52 3.56 1.00 16.20

Jan-08 2.15 6.32 3.30 24.10 0.90 7.37 3.30 13.30

Feb-08 1.90 13.60 2.32 57.40 0.35 7.72 1.90 6.90

Mar-08 1.73 5.22 4.64 60.20 0.80 5.31 1.30 9.50

Apr-08 3.10 1.25 1.51 26.70 0.37 5.76 1.70 9.50

Mean 2.90 6.54 2.94 22.02 1.30 6.63 1.62 6.88

Standard Deviation 0.72 3.21 0.83 17.26 1.35 5.17 1.24 4.59

Month / Year

Valdese Morganton Lenoir Marion

 
 
Figure F-5:  Average Phosphorus Load 

 
 
The graphs show more phosphorus discharged during the summer for reasons yet to be 

determined. WWTP personnel speculated this may be related to O2 levels and changes in 

incoming raw sewage strength. 

 

Source: NC Division of Water Quality, Asheville Office.

0

1,000

2,000

3,000

4,000

5,000

6,000

P
ho

sp
ho

ro
us

 L
oa

d 
pe

r 
M

on
th

 
(k

g)

Ja
nu

ar
y

Feb
ru

ar
y 

M
ar

ch
Apr

il
M

ay
Ju

ne Ju
ly

Aug
us

t

Sep
te

m
be

r

Octo
be

r

Nov
em

be
r

Dec
em

be
r

WWTP Average Phosphorus Load (Kilograms) by Month, 
2002-2008

F-12 



Lake Rhodhiss Watershed Restoration Plan 
 
Table F-4:  WWTP Annual Discharge  

WWTP Annual Discharge (Million Gallons), 1994-2008 
Year 1994 1995 1996 1997 1998 1999 2000 2001 
Lenoir N/A 625 N/A N/A 341 393 338 274 
Morganton 828 654 N/A 891 1,048 897 767 732 
Valdese 2,250 2,152 2,249 2,324 1,649 1,369 1,320 1,221 
Corpening 
Creek 2,362 1,387 1,613 1,802 2,005 1,904 1,896 1,765 
Year 2002 2003 2004 2005 2006 2007 2008  
Lenoir 227 289 267 317 338 284 276  
Morganton 769 926 799 835 808 803 3,400  
Valdese 1,332 1,524 1,309 1,392 1,704 1,777 1,516  
Corpening 
Creek 1,625 1,677 1,544 1,458 1,097 974 836  